TANCO AUTOWRAP
1060A MODEL 1996
OPERATORS HANDBOOK
AND
PART-LIST
WD65-1060- A-MO396



INSTRUCTION FOR FILITIHG TWO WAY SOLENOID VALVE TO TANCO

AUTOWRAY 550A, 1060A, 1260A MODELS.

REQUIRED WHEN CPERATING MACHINES ON TRACTORS WITH CLOSED CEHTRE
HYDREAULIC SYSTEMS.

1. Dizsconneat 2t/30 hose from inletr port on oil filter.
2. QConnect port "T" on scolencid wvalve asgembly to inletk port
on oil filtex.
3. Reconnect st/30 hose to port "PY on solencid valwve.
4. Conpnect 2 plin female connector to exiastbting 2 pin connector
at junction box.
5. {Change the seventh controller function setting from 1 to
J. $See instruction manual for further information.
TAMTO  AUTOWRAP SHGAFIDBOLAFIZE08 MOREL (1986)
T WAY  SCLENIID WALYE MIY  PFART NO. Z2070-85-0188
! - -
: o -
U@;j)hﬁ .
iﬂﬁﬂ - - e N
d?/ ., T - // :
& \ S oA
N i HET FRT *,
T
: ™, . M FETFR W
[ {Tﬁu&tﬁf\'&ﬁ—uﬁ - H\| F q\%‘x/"m‘r ?%-‘
i (=8
\\ xﬂj&%mn- 2& " J P -~
= -~
.
\ \ AR - S R
i fsj - I Ao MR -
Ox & I
H |
[T o] ~
L LT e -
3z v w%ﬂiﬁ T
E x V2T HALE a0w 1 [
Y |34 OESERALE 50 mﬂﬂ:& ; E -%iﬁ_‘
5 I x WE MAFTTR 1 AN Bécinam i i FLE MAFE S22l

30



FUE MAHF WG FL2S




WD66 ~PLI

ITEM NO

DO A 3N U R L b

[
=

TANCO AUTTOWRAP 1996 MODEL

TURNTABLE CHAIN DRIVE ASSEMBLY

PARTS LIST
DESCRIPTTON

TIPPING TRAME ASSY

38 TOOTH z 1" PITCH SPROCKERET
CHATN 1" PITCH x 54 PITOHES
SPINDLE SPAOER

KEY S/8" 80Q x S50mm LONG

15 TOOTH x 1" PITOH SCEROCERT
KBY B/1&" S0 x 4S5mm LONG
LOCKING COLLAR

10mm DIA SPRING WASHER

3/8" UNC HEX HD SET x 1" LONG
2m DIA TLANGCE BEARING

/W CAM LOCY COLLAR

E/8" UNF HEX HD SET x» 2" LONC
5/8" UNF LOCHENUT

HYDRAULIC MOTOR

HYDRAULIC MOTOR MOUMTING PLATE
Mi2 x 50mm ALLEN HD C/5 SOREW
MLZ HMEX HD SET % 30mm LONG
1Zmm DIA SPRING WASHER

LZzmm DIA FLAT WASHER

Ml& THREADED BAR % 150mm LOMNG
M1s HEX NUTS

SFACER

M1i2 LOCHNUTS

M12 HEX HD SET x 50mm LONG
DRIVE CHAIN GUARD

M12 HEX NUT

ME HEX NUT

Ms 30 DEGREE GREAZSE NTPPLE
M12 GRUE SCREW x 16mm LONG

QTY

el S I

e o B T N T S e B T O T N o N S PSR

PART NG

WhEL-TI
AlG-T64-33
205 - AWG
Whad-04a0
WDEd-{52
AlR-T&a0-045
WDEd4-053
WDEZ3-071
F1lZ-02-10
A2T-0238

Z06-49EC
Z31B-054
220-140
7Z01-02-RF200
Wog4-001
Z13-5-12K5E0
Aab-N835
£12-02-13
410-02-12
WDe4~038
218-1&
WIal-093
AZ3-12
226-03868
WDE6 -DOG
Z18-12
A18-08
Z39-65
Z2B-012



WD61-PL30
TANCO AUTOWRAP 1060 MODELS 1996
EaLE BELT ROLLER MOUNTING BRACERTS

PARTS_LIST
ITEM NGO, DESCRIBTION QT PART-HO,
1 THHNTAELE ASSY, 1 WDE1O-Th2
2 ROLLER MOUNTING RBAECERET {(SWIVEL) 1 WDELO-RMS31
3. ROLTLER MOIIATENG RRACKET {FIXED) 1 WOGL0-RML
4, ROLLER MOTINTING BRACKET (FIXED) 1 WO&s10-RM2
7 BIG ROLLER BSEY {DRIVE) 1 WDE Ld-BEDL
g BIS ROLLER REEY ([IDLES!} 1 E1LO-BRI
9, ROLLER ARSSY {IDLER] 2 eSS -BRI
1O, TRAMIKING ROLLER ASSY (LOMG 2 Wos10-TRL
11. 1 14" DILLOW RLOCKE BREARIHG & ZOR-4105
12. M14 HEX HDN SET = 45ms TONG & F26-1035
13. l4mmn DLA FLAT WALHER i 71I-02-14
14. lamea DIA SPRING WASHDE: i Fl2-02-14
14, SLIDING BEARING .5TI L BOG-475T
Le, M20 THREERDED LAR x 13smm LowNg a Whe10-77
17. M20 HIEY MNUOTS ie F18-20
1. 1Zmm DIR. SPRING WASHER 12 Fl12-02-172
19, 12mm UTA. FLAT WASHER 12 £11-02-10
1. SWIVEL BRACKET PIVOT PIN J-50 1 ZAA-0%-~50
22. 20 o 1f4f SRLTT PIH 1 T03-21-210
23 RETAINING PFLATE = WE10-30
24 M1l% HEX HD SETS x 35mm g AAE-0835
25. M13 HEX NITS 10 w1E-12
26 BUFFER S0MM DTA x 426m LONE i Fi0-235
27, BALE BELT 1330me WIDE x 44 70mm LONT 1 FOS-02AWV1-93
28 CiTT 2AND START MOUNTING FELME 1 WDELO-CAM
29, M14 HEX NTTS B F1n-14
an, M12 HEX HD SETS x Z5im LiSE: & FZ&-0ALS
31. Mli HEX HI¥ SET » S0mm LORS B ZRE-1045
iz M20 THREADED TAR » 105mm LoHG 1 WDE1LO-113
31, 40ne DTA PILLOW 2BLOCE BEARING z BOE-4REC-40

34



WDES-BT30

ITEM H{.

VE R -] R LT A L B

10

* 2 % &+ ¥

MOTE ;

TANCO AUTOWRAP 10605710604 MODELS 1396

FILM DISTENSING SYSTEM

DESCRIPTEON

M1O LOCKHUTS
PLASTIC CalfS {70 SUIT 40 = 401 x 3 ®HSY
DISPENSER MOIMTING (ITURRR)
FITM SPCOOL ASSHMBT.Y

1" DIa FLANGRE SEARING O/FW OAM TOCK
M1O HEX HD BOLT x SOmm LONHG
COME {TOE) C/W SiLl BEARINGS
CT.AME RGAEMEBLY

LEVER ASSEMBLY

LINE ASSEMBELY

FILM DISPENSEER IITIT oK 9 (70% STRETCHD
ATAVE ROLLER LONJ

SLAVE BOLLER PIVOT

M1z UZEX HUTS

L2mm DIA SPIING WASHER
STHEEVE

L/av DA TENSIONR DIN x 3740 LONG
DISPEMERR MOUNTING {(LOWER)
M1a4 HEX HD BOLT = 130mm LOMNG
M12 TOCKNTTT

M HEX HN BOLT x 3%mm LONG
MA LOCHNT

MLZ2 HEYX HD 25T = A0mn LOMNG
M12 HEX LM BOLT x LONmm T1.080
CONE  {DOTTOM)

CTEVIS (MIn}

DIM (5/SL6" DIA O/% CLIE)

P12 HEX D RALT x &0mm TONS
374" DIA S1AT WASHER

FILM PULL DOWN SEACKET LS5Y
MFTLM PIILL DOWN ARM Aoay
RRTRINING WASHAER

ROLLER

2" x 144" BLHLIT 2IN

4mm "R CLIR

BILSSME PEX (110mm LOWE)
HYDRATLIC RAM

M1 HEX HD 57T = S0mm LONY
S5/1GaN TFMF HRX WMITT

1/8" BSP ST. GHEASE NIDPLE
MIG LOCHNIFT

L' GB PLASTIC CAD

1" DER FLANGE REARTNG
LDLSPENSER MRST TOWER SUDEORT
3 BINE S000L VALVE (DI

MA HELZ HD SET » 20mm LONG

MA HEX MITT

Bmm DIA SPRING WhSHER

fBmm DIA FLAT WhSHER

FITM MAST SOCHBET

WINCH CABLI MOIMNTTING DRRACKET
FILM MAST ADTISTEER

31/16" WIRE ROPE x 2'-0v LONG
HIHE GRIES

Amm TTA MO FLAD WASHER

L e el e e e e R e - Tt I e T Y

L ps 1
£+
RN

HA R e

PART-NO.

Za3-10
D3A-07
WDEd - GMITH
WDEN-3FC
ZOE-48EBC
AFan-0a6R
FOG-45-01
WDEN~THICA
WDGD -TIMLA
WDEO - TMLE
61L&

a6 -8R35-L
MhRd -5RP
Zle-12
Zi1z2-02-12
DRAN12-95
AB3~2A0-0R2
WDed-TMLH
Z26-N9aT3
Ra%-12
HAn-0428
A2i-04
FRZG-0825
YAG-092B
SOG-45-02
4% -335
FA%-337
AE-030LE
Z210-02-19
WDAS-FIDRE
Wah-FBPDA
Whal-R5S2
WDED-BR&
Z0Y-33-2%
235-032
WDaD-874
Z01L~01-AW2Y
A36-0BRE
215-05
239-80
Z23-18
3214
Zl0k-4D
WDE 3 -~ TMLI
Z201-93-0L18N
F26-03u3n
Z1§-054
Z12-02-048
211-02-0E1l
WLEaEId-FMS
WhHa 1 OWO
Z3%9-1401
E31%-20
A3n-04
A11-02-081

ITEMS WARKED WITH * DENOTES LTEMS REOUIRED FORE 10605 MODELS OHLY



ITEM NO

LU= =N s R Y O Y e

WDE0-PL3L

L . -

PARTS I.IST
DESCRIPTION QTY PART-NO.
CROSS BEAM ASSY L WDe10-CRA
LND ROLLER MOUNTING EBRAZKLRT 2 W& 10-RMBE
END ROLLER SHAFT AZSY 4 WDEL0-R52
ithmm DIA D" LINCH PIN & 238~{13
SiDE ROLLER q 206-ANR
BEARTNG Z5mm I.D. 4 206-AWRB-93
THRUST WASHER 4 WD60-292
PLASTIC CApP 4 A6 -AWRC
CIRCLIP 4 Z2B-525
M1Z HEX HD SET x 20mm LONG 4 A26-0822
1Z2mm DI1A SPRING WASHER 4 Zl2-02-12
l2nm DIA FLAT WASHER 4 211 -02-10

hz



WDELO-LAZ

TANCO AUTOWRAP 10608/1060A MODEL (TRAILED) 1996

TOP TUBE EXTENSION

E"“'“'J_/J . | 1 L=

MT ; EriLssTy
TOP TUAE SHTFYSmm 9 MOT REQIMRCD o
WHER LIFTING FORS L 1710080 BALTs. ;

HIWEYER 11 SHOULE 2L FTTED wiil'y
FTIMG S0sBE R Ty

PARTS LIST

ITEM NO DESCRIPTION QTY . TART-NO.

il LIFT ARM ASSEMBLY 1 WDe10-LA

Z TOP TURE EXTENSION 1 WD&L0-TTE
3 CLAMEING PLATE 2 WDELO-76

4 M12 HEX HD BOLT x %0mm LONG 4 Z26-091R

5 M12 HEX NUT 4 Z1RA-12

& 12mm DIA SPRING WASHER 4 F12-02-12

by



TANCO AUTOWRAP 1996 MODIEL
TURNTABLE CHAIN DRIVE ASSEMBLY







FAULT FINDING

PROBTLRMS .

1. Prive Roller and Bale helt
not driving

2. Film Breaking

3. Film nok wrapping avenly on
Lhaie,

4., Tilm Tearing cn Ramp.

5. Bale Bkidding onn Ramp.

&, Film Dispanaer nol
Dre-Stvebching Film.

7. Tyres coming off 4" platiorm
Supnorl Whesls.

8. Hydraulic Bale Ramg not relurning

Lo raized position after vipping
ol bale.

2. Balzs RPelt Tracking hJjuscment

(il Ensure wvertical rollers (plastic)
Remember that the bale will reduoce

REMELDTY .

Cherck and replace ghear
Pine in zpracket on
drive rolleor,

Wagh off dispenser and glave
rollerr, Change rall of £ilm,
Nae necommended £ilms only,

Adjumt Film mast so
annkbre of film roll is aligned
with oontve of hale

Check for gharp edgzs and romove.

Fit llargian Rag or plese of
CRrpoct o Rampg,

Check that both Reollsrs

Curn whern one is turned

by hand., Tf not, fit new gears
or replacae undi.

Heplace Whnols - Redurce

gpacd below 30 r.p.m. - Do not
groage path of wheals on

platform. Check that bale does not get
Erapped betwsaon arms and turntable
when being loacded,

If vhis happens lower arm
and acart again,

See instrucciona for
recharging hyrdvazulic
cylinder.

are in tight on khe bale,
in size duving wrapping and, on the

round bales in particular, the cormers will bacome rounded so that the

bale will tend o move gideways due bo centrifugal foroes.

plagtic rallers are too far

Now, if he

aparf, the hale will move againgt cne of

the plastic rallers cavsing tie belt Lo move dn the opposite direction,
Always adjust the vartical plagtic rollors so that they kesp the bale

central on the hele.

Elatfarm,

(11}  2just bhale atop on lift arm 8o that bale ia loaded cenzrally onbo

{11i) rCheck that bale belt iz fitted S0 arrow poinis in divection of trawe]l .

(iv} Check rhat both 8* rollers undernaath rhe hale bhelt are parallel to each

other,

{2} Checls
not mesrad out of alignment,

Remamber the golden rule -
8o, 1f the helt continually moves
A MArrower setling on the oppasite side

a bele will always move up a alope:

B our gido, adjust idler roller to

Lo whioh the belt travels.

that gripface stripe are Aerurely fixed to the rollerv and have

{vi} check that is the same measurement 2ach aide by ruoning a string around
the belt and measuring itt. If cne aids is longer than thes other replace

the belr,

u?



WDe4-PL1G

ITEM HO

xRy S R R Ty BTN PR O ey

1a.
11.
12,
13.
14.
15.
16.
17.
18.
19.
20

21.
22.
23
24
25,
26,
27,
28,
259
30.
1.
32.
33.
34,
ELN
ic.
37.
ia.
3%,
40,
1.,
42,
43,
44,

TANCC AUTOWRAP
CUT AND START UNIT (1996}
PARTS LIST
DESCRIPTION
MAIN MOUNTING FRAME ASSY
LATCH ASSY.
PUSH PLATE / POINTER ASSY.
GUIDE ASSY
PLUNCGER ASSY
A5 SPRING
GAS SPRING MOUNTING BRACKET
WARNER LIMNEAR ACTUATOR D11 10BS (8
e BOLT
SPACER 1" X CD X 1/2" ID X &mm LONG
SLEEVE 1/2" DIA O.D. X 13/32" DIA I.D.
ME HEX HD SET X 35mm LONG
TRIGOER ASSEMBLY
COLLAR 1" DIA BRIGHT RD. X 421, 5mm LONG
STACER
BLADE GUARD/MOTINTING BRACKRT
ML2 HEX HD BOLT X 80mm LONG
BISSEL PIN

4mm "R" CLIR

SPRING 16mm Q.0 ¥ 1.5mm WIRE X 4B8mmn
LONG

OILITE OIL RETAINING EBIISH L 1!3” IR
1 1/2* X i/4* DIA TENSION BPIN

MLZ LOCENOTS

MLZ2 HEX HD BOLT X &5mm

ME GRURZ SCREW

MR HEX HD SET X 25mm

MLz BINE LOCKNUT

M8 LOCKMNUT

M& LOCKNUT [(NYLOCK)

10mm DEFA FLAT WASHER

8rm DIA FLAT WASHER

Gmm DIA TFLAT WASHER

Amm DIA SPLIT PIN

BLADE

MAIN GUARD

ME HEX HD SET X 20mm LONG
Brm DIA SPRING WASHER
EDGING STRID

M1g HEX HDY £ET X 20mm
Smm DIA FLAT WASHER 1
PACKEER

M8 X 40 COUNTER SUNE BOLT
M12 HEX HD DOLT ¥ SO0mm LONG
M1 LOWIENIT

a.D,

ug

E

PRPRMNME R R PN R R R

[ e T B L B o e i N B i R N PRI N B R PR

PART-~-HO.

WD6E05-MFL
WDEDS -T.A
WDeO5-PEP
WD&a OB -GD],
WReOs-PL1
207 -47
WDEOE -GEM
ZDB05-510
WDEJ5-45
WDEOL-AG
WDGOL-47
Z26-0425
WDeDE-TRG
WDE0L-51
WDEOLR-100
WD&0EB-108
Z26-0901B

A03-Z2-AW100

n36-0%2
20734

206-1048
203-20-07
23-12
AAG-0BBZB
228-000
226-041058
A423-1ZBX
£18-08
Z223-06
Z211-02-10
A11-0Z2-08
Z211-02~06
A03-21-02
WDE05-104
WG 05 -ME
226-0395
AiZ2-02-08
Z244-12
Z26-0605
Z11-02-081
WD&OE-133
A13-5-0BX4A0
726-086B
Z23-10



WDhE4A-PL29
TANOO AUTOWHAT CUT AND START UNTT 189§

SENSOR AND MAGNET MOUNTING BRACEETS

e
=i |, . .
LI T _ TIPPING
o - FRAME
' ) - e -
Eo T Li’
| | SEISOR CCUHIE BT :
Lj_&se.ﬁm / / t
vy — - - -
s T e
By amng: 4 i ,-;_[
TUTRED L Rl
T e "H‘::h\_\_\'_';
= - .-"'-:_,__ -
e g = {a \———“L \]ld
T T T 20
N o
= 'f’;/ -'"-'..# I

S~ D
- = B !
- 7 ’ .
#_fﬂ"#!jﬁ'ﬁh . -ﬂ""'?f r:}/é:
i N
- - - l T
< JJK “}L{:}a 1}
e o el r"*w.,l..fw i
- T e e { &
- e
A e L
;ﬁ,::ahh - f:;; ,
‘ T e e Tilassis
i -
L
PARTS LIST
ITEM NO. DESCRIPTION OTY. PART-NO.
I MAGNET MOUNTING ERACKET 1 WDEDS-165
2. MLONET 1 D&5043
3. M HEX HD SET x 30mm LONG 1 ZA6-02258
<. Grm DIA PLAT WASHER i 211-12-06
5. MEe LOCKNITT 1 £223-06
a5 MA HEX HD SET » 25mm LONG 2 Z25-0405
7. ME LOCKNUT (NY¥YLOCK) 1 A23-08
a8, Bmm DIA SPRING WASHER 2 Z12-02-048
=2 MA HEX NI o 218-08
10. MA HEX HD ST x 100mm LONG 1, 2260678
i, SENSOR MOUNTING BRACKET 1 WD60E-50
12, SENSOR MOUNTING FLAT 1L Wa0k-1&84

51



OPTIONS AVATLAPLE

The available options ars shown on £ollowing pages, some of which
are only available as a factory fitted ovtion.

h3



TANCO AUTOWRAP
1060A MODEL. 1996
C/W "TWIN-PAK" LOADING ARM
OPERATORS HANDBOOK
AND
PARTS LIST
WD65-1060- ATP-M0396



TANCO  AUTOWRAP
FILM  THREADING DIAGRAM

SLOW ROLLER
w -

2

A) T3

SLAVWE ROLLER

[

FAST ROLEFR ———

BALE

MM ROL —— L <y

FILM - ADJUSTMENT

{ENIRE OF FltM ROLL MUST BE W EINE WITH CENTRE
OF BALE AND FliM MAST SHOULD BE VERTICAL

BALE L& ROLL

HAH

FlM RGLL HLM WiBTH ON
WIHTH A END OF BALE "B~
500 mm 400 mm
750 mm 600 mm

Fig. 1
J FILE NAME WOG8-1A21

23




%= 730m JWYR 113

/

WNELSAS  BNINCISNSL

A

Lo

Ll

FAl0]

90 HIVHD i43d "G
SL0§ TNldW¥d ZLW WIHDL L
WOINNXIGT NZISEE S

O=S¥HYD =8 TIM d0:0W SY MIVHD NOISNIL H3A0 LON 00
CMINEYA 310N

NIVHS WO
NOILOZT330 gL -£mg 51 Ja3H) 100 9 Loy 1Sdy s

OLTANI0T MBS v

WLHTS S1108 OHIdWYTI 2Ll NS E
UAV MIFH] 340434 T

didd ¥ OHLIM S0QdNS DY IMHIVH 20 <L 1

JENCTEIMS ONNOIS AL

(RN

1

NIYH

F1GV LN

LICIRRY 1,

s el




Y

\-M./.
(<)

me) _ i

|

726 TN 114

HATIIE T PTEE —-

H|

ERGE ANICED A3 17—

L

T8

130G 0901

28 A WO dusOr 1T @

p Al

L.

27



O - LR

36 Fis

ErY (0L I T I PR 1 3 3

o

l:_..:'—'

NG AR 1S —

— W 1

AT hilen

¥IQ  LlA2ED 2NOTETAR «HEd-

Ml le = TICOW ¥ oS

v - - / WAIMI MOl — —-—
. ! y i HELE T
m_hl.. _ 4T Q0GRS b ___d__ _ﬁ%
Ot - — ¥V 5
= ETEINO MO — £ — .
AT 3 [ et . b &0 . =
43EE 20 ﬁ%m - = e 8332 MESTid
e e +3 -
.v_ . e
e .|.r_ !
B HTTHIE — : N |
- gL
IR MEUT N
1A
bl - = .
| “ L =S T
Wl s
WA LN B —
. WS Ld s
- v Wy e—
|
I

28

EEL dEHMOLAY ODMNYL




ITEM NO.

W A G e L R

e
Wi B S

14.
15,
1éa.
17,
i8.
19,
ack.
21,

23,
24
Ak
26,
27,
28,
28
ao,
3.
3z,

a3.
24,
ik,

WD&a1-PL3E

TANCO AUTTOWRAP 1060A MODEL (1996}

*TWIN-PAK" HYDRAULIC COMPONENTS

PARTS LIST
DESCRIPTICN

5 BANK SOLENOTD VALVE WITH FUULL FLOW

HYDRAULTC MOTOR €. 1.

CROSS LINE RELIEF VALVE

172" B.3.P, BOTTOM BANJD BOLT {(SPRCOTAL)

HYDRULIC RAM (TIPPING FRAME)

172" DOWTY WASHER

1/2"% NON RETURN VALVE

1727 x 3/8B" ADARTOR

1/2" = 1/2" ADAPTOR

1/2" MALE TEND Q/R QOURLING

IYD. RAM (FOR LIFT ARM)

108" SS90 3/80 /W HOSE

72" 3T/90 34 O/W HOSE

g4® sT/90 3/8" D/W HOSE

24" S1T/90 172" DY HCSE

34" 37/90 172" D/W HOSE

12% ST/5% 3/8r D/W HOSE

gn gT/87 3/8" D/W HOSH

48" §T/90 3/8" D/W HOER

FILTER

/8" x A/B" RDAPTOR FITTED WITH 0.0&"

RESTRICTOR .

1L/2% MALT x 1/2" MALE x 1/2" FRMALL
R L e

108" 57/80 1/2" D/W II0OSE

HYD. RAM D/h (PULL DOWHN ARM

1/4" DOWTY WASHER

1/4™ x 3/8" ADAPTOR

1/2" FEMALE x 1/2" FEMALE 90 LELEOW

3/8" MALE/FEMALE 90 BELBOW

TN LINE FLOW DIVIDER

/4" DOWTY WASHER

378" x I/BY DDAPTOR

3/8" MALE x 3/8" MALE x 3/8" FEMALE
nTr DINCH

OVER CENTRE VALVE

iaor 87/50 3/8" D/W HOSE

COPPER WASHER

T

el I SIS RV T RSy G RNL Y [ S I i TP PRI

el I SR
=g

bR W

IPART-NG.

201--03-1.0-A5-
Z01-02-RF2Q0
Z01-03-004
201-03-0021
A01-01-ARGAT
A0Y -0~ 073
A01-03-017
201-06-06-08
A0 -06-08-048
AL-15-081
200 -01 -3
ZiH-RZ2-105-5
L38-R2-72-9%
B38-R2-81-8%
A1Z2-R2-24-55%
AlA-EZ2-341.-88
WIB-RZ2-12-83
Z3B-RE2-9-55
A3EB-R2-48-59
Z1-24-08
Z01-03-40

Z01L-12-003
Z12-R2-108-3
Z01-01-AW2S
701 -04-07
Z01-06-04-06
Z01-14-018
A01-14-015
Z01-03-10-A6
201 -04-012
Z201-06-06-~04

d01-12-00%
A01-03-10-49
A38-H2-30-59
A01-04-15



ITEM KO,

YR v R Sy B Wy IR Y B R

WDA1-T.AL17

TANCO AUTOWRAP 1060A MODEL 19598

"THIN-PAKY

LIFT ARM HYDRAUGLIC COMPOMNENTS

DESCRIPTION

5 BANK SOLENOID WALVE
HYDRAULIC RAM D/R

HYDRAULIC RAM D/A

140" 5T/20 3/a» D/W IGSE

PITE CLAMP TOP/BOTTOM (DOUBLT}
TOD CLAMPING PLATE

MA HEX HD BOLT x 3I5mm LONG

72N ST/90 378" D/W HOSE

g™ 5T/ST 3/8" D/W HOSE

3780 x 3/8" ADADTOR

-3/8" DOWTY WASHER

3/av x 2/8v ADAPTOR FITTED WITH
0.06" HESTRICTOR

32

OTY

ke B OV Oy W

4

PART-NO

701-03-10-A5
ZO1-01-~-DA980
201-01-1408
Z33-R2-140-5%
A01-24-24
201-24-28
LZ26-04218
Z238-R2~T72-59
Z3B-RE-36-38
Z0L-06-06-08
Z01-04-4Q

Z01-03-40



ITEM NO

A L B

227K

TANCO AUTOWRAP 1060A MODEL

"TWIN-PAK" ELECTRICAL_ COMPONENTS

PARTS LIST
DESCRIPTION

CONTRCL RBOX
JUNCTION BCX (6 BANK VALV
ADDITIONAL CONTROL BOX FOR 12504 MODEL
LERD FOR ADDITIONAL CONTROL DOX /W
HEARTTING  PLUG.

WARNERE LINEAR ACTUATOR

LIFT ARM SLENSOR

ADDITICHAL TOOM FOR YALVE /W HIRCHMANN
FOR 12508

SLIP RING RESY

BRIUSHES

POOORE CARLE C/W OEIARTING PLUG

24 (ORRE TINTEZ CONWNICTING LEAD C/W
CONNBCTORS

GYSIEM PRISSURE SEZD

ROTATING SENSOR

TIE SENSOR

TWC CORE CABLE MOR SLIFP RING

MAIN BATTERY LEAD

IN-LIME FUSE

MATN LEAD FOR JUNCTION ROX

LOCH FOR VALVAY /%W HIRSCHMAN

34

LTY

o

L)

=

i

BART-F.

Dale

20~ TRE
ANG-RCB
ATG-CR

FDR0R-510
AOA0G-TAS
aRDE-010

AE05-208
ANe-200
Da05- 10
D&E05-242

ZOR5-170
£OE0R-R5
ZDEO6E-TS
DEO5-020C
ALA0e-030
FLAN-100
ZLE06-0E0
AIGE-081



TILE ONAME WA -FL3Y ||

[

AilhG DR

iOE

N\ET

A
1

=

TR

1996

—r

FIN

& CEULTES MEMS

ROLURED FOR AUTOMATT RITEL3

e HATED WITH

ANCD  AUTOWRAP 1060 MODF!




| TANCO AUTOWRAP 10605710604 MODEL. 1996
MAIN ASSEMBLY

FILE HAME wWO6s-PL2S




| TANCO AUTOWRAP 1996 MODEL
I TURNTABLE CHAIN DRIVE ASSEMBLY

FILE NAME: WD&6 PLS




{1985}

MODELS
MOUNTIMNG BRACKETS

&
]
&=
FI
gL
= =
= O
O &
5
3 =
=
el
@.
Sw
=
e &
A%

FiLE HARE w0&1-FL30
2

"



NAME WEsS PL3D

£

Lg- 2.
: bl o
¥ :
7 ?
‘ =2
3 | i1 55
: ﬂ E—?I.I_
2= = ] =
a.-l In%
) | "
h :
1.

ol
e
P
W

IOBOS S IBHE A

B T 20 I A

N ol




WD66-PL21
TANCO AUTOWRAP S550A/10608 MODELS {1996}

VALVE/JUNCTION BOX/FILTER k& DIVERTER VALVE MOUNTING
BRACEET ASSEMBLY

"y

BARTS LIST
ITEM HO DESCRIPTION QTY PART-NO,
| 1. VALVE COVER PLATE ASSY 1 WD6 6 - VD
- 7 JUNCTION BOX MOUNTING PLATE 1 WDEE-(141.
3. FLOW DIVIDER MOUNTING BRACKET 1 WDE 5 - FDM
& FLOW DIVIDER 1 Z01-03-10-2A5
5, MM DIA MUD FLAP WASHER 2 711-02-061
_ & AMM DIA MUD FLAP WASEHR 2 Z13-02-081
7. M6 LOCKENUT (NYLOCK) 4 723-06
a. OIL FILTER 1 Z01-24-08
Ry 0IL FILTER ELEMENT 1 Z01-24-08T
g, MA HEX HD SET x 25mm a4 Z26-0408
10, Bmm DTA SPRING WASHER g Z12-02-08
11, MB LOCKNUTS £ 723-08
12 M& ALLEN HD SOCKET SCREW X 45mm 4 Z13-020-50
13. OVER-CENTRE VALVE 1 Z01-03-10-A8
14. JUNCTION BOX 1 ZDG-JB2
15, gmm DIA FLAT WASHER 12 Zi0-02-08
16. M4 ALLEN HD SOCKET SCREW x 16mm 4 726-006
17, M4 LOCEMNTIT 1 L2432 -04
18 MR HEX HD SET x 20mm & Z26-0355



MCDEL 129%

D808/ I0E0 A

AP

,
1,

R

AT

ASEEMBLY

AR

[‘,:.
L
i
X
o8
=
=

OHAME: WDE1-LA8 |

LR

A7



TANCO AUTOWAP 1996 MODEL
HYDRAULIC BALE RAMP

INST.RUETIONS. FOR RECHARGING HYDORAULIC CYLIMDER

bt [nd i

e

HY(L HAND PP

14 3AR
1200 P51

LY

REMOVE FLUG FROM PORT ~A™.

CONMNECT HOSE FROM HYD. HAND PFUMP TO PORT “A” .
CHARGE CYLINDER TO A PRESSURE OF 14 BAR {200PSL)

. BLEED AR FROM SYSTEM BY SLACKEMING HOSE CONNECTION
AT BASE OF ACCUMALATOR MARKED X. RETIGHTEN CONMECTIONM.
REMOVE PUMP HOSE FROM PORT “A” AND REFIT PLUG .

//_ ACCLLLATIR

FAE NAME ‘WDo& -FLZE

J'p;







_ | swsns v T

K TEWISSY MY

(9EEL) LINN LEYLS ANV LAY JVHMOLAY CINYL

;o)

52



N Dy

Womnea g

BARTS LIST

DESCRIBPTION

UXDERSIDE OF TIPPING EFRAME
TURNTABLE CENTRE SHART

SLIE RING MOUNTING SLEEVE

MB GRUR SCREW x & mm LONG
S5LIP RING ASSY.

INSULATING RING

LOCKING COLLAR

1 1/4" UNZ HEX NUT

SLIEP RING MOUNTING BRACERT ASSY
10mm DIA FLAT WASHER 1" 0.0,
10mm SPETNG WASHER

M1O HEX HD SET x 20mm
LRUSIIES

INSULATOR SLEEVE

SLIP RING GUARD AZZY

M5 GEUR SCREW

54

WDG25-DPL7 0

TANCC AUTOWRAP CUT RAND START UNIT (1996)
SLIF RING ASSY.

2
b

% QR I U N I R P O S RS

PART-NO .

WDEe4-TF
WDG4-002
WDE0K~151
Z28-007
ZDED5-308
ZDGOS-350
WDGE0D-7710
Z1H-300
WD4&05-BMB
Z11-02-101
Z1l2-02-10
Z26-06505
EDE0O5-306
YDEO5-302
WDE0E-SRG
r28-005



——

TANCO AUTOWRAP AUTOMATIC MODELS
Cut and gtart

Fault Finding Summary.

This suwmary iz to be read in conjunction wich cperators handbook.
Mote: Ik has heen found that moast faulta can be attributed to 2 bad power

supply.

Therefore it is essential that power supply be taken directly from

battery terminals, ensuring correct polarily.
Cporating woltage is 10V 0., {under leoad] tao 13.5W D.C.

Brotal e
(11 Bale Wrap monitor does nat powar
Qan .,

{2) Plunger dogs nok come oul after
2 revalutiong off tusncabhle,

£2) (i) Buzzer sound continuously
"Bleaep' hleep" and hale
wrap monttor doss nol count
above @ Tevs,

{3} Plunger snaps closed after abour
T toe D turntable revoluciong,
This is caused by the Linear
Actuator not stopping in
park pogibvion.

(4]  When machine is tipped plunger
does nott ologe,

DProposed Hemedy
{4) Check polavily o connectionsz Lo
battocry terminals,

(b Check fusze, inpower supnly cabla
tg conknoller.

{a) Check operation in manual mades
Lo engure that plunger travels
in and out, If the plunger does
not travel in and out, check all
conneations from six pin plug,
throogh glip ging ba linear
actuator.

{h) Check fuas 10 power supnly cahle
to Junction box and replace if
NECeEEZN .

{ed Checl voltago while operating in
in marmal mode. This woltage
should be no lower than 10V .C.
(under load) . &lso cheack
connactiongs on battary Lerminals,

{d] Check tnat bale wrap monitor is
souncing revelutions and if not
check thar turntable sengor is
within fmm of magnet on
turntakile,

in) Carvy out continuity choeck of
turntable scnsor, by taking
reafding across 2 &£ 2 in six pin
Plug.

iz} Reduce zgebting for programme {1},
which indicates the nmumbor of
geoonds required ta revaree to
park position. Setting ean he

altered in increments of 0.5 sao,
In the park position thera should
be amm £o 123rm Clearancs betwean
cam on puah plate assy and latch
Crigoer.

(a} Check clearance betwoen tip
sensor on bhack of tipping frame
and magmet of Smm to Gmm.

{b} Check that tip sensor pacsos

magnet, if not adjust magner
podition.

56



ITEM NG

W d oy oo

TANCO AUTOWRAF TRATLED MODELS
LIGHTING EIT

DESCRIPTION

LIGHT MOUNTING BRACKET RHES
LIGHT MOUNTING BRACKZT LHS
LIGHT MOUNTING PLATE
LIGHT CLUSTER RHS

LIGHT CLUSTEERE LHS
TRIANGULAR REFLECTOR

Miz HEX HD BOLT X 100 LONG
M1Z HEX HD BOLT X 90 LONG
M12 LOCENUOT

M8 HEX HD SET X 20 LONG

M8 LOOCENUT

Mbs CHEESE HELZD SET X 20 LONG
M& LOCEWIT

TPH UL

ra

Za5-30

Ny

.--"ﬁ?l',

L

o o e e BB B RO Rl e

EBART-NO,

WG O - LMB
WD&o-82949
WDED-898
Z05-30R
Z05-30L
Z204-62
Z26-092B
Z06-0B1R
F23-12
726-398
Za3-08
Z213~-15
Z23-06



